

Test Report

REPORT NO: UG/2010/C0146A-01

Date: 2010/12/28

Page : 1 of 1



The following sample(s) was/were submitted and identified by/on behalf of client as:

Sample Name: Interlocking Hard-wearing Carpet Mat
Country of Origin: Taiwan
Date of Sample Received: 2010/12/20
Date of Testing: 2010/12/21

Test Results:

Test Item	CAS NO.	Test Method	Test Results	Detected Limit	Unit
Formamide	000075-12-7	With reference to USEPA 3550C method. Analysis was performed by GC/MS.	27.3	10.0	ppm(mg/kg)

NOTE 1.The report is separated for used in vain.
 2."N.D."non-detected means the test results is lower than detection limit value.

Sample Photo



Signed for and on behalf of
SGS Taiwan Ltd.

Shin-Jyh Chen
 Shin-Jyh Chen
 Asst. Manager

